OF THE

NEW ENGLAND
WATER
ENVIRONMENT
ASSOCIATION

VOLUME 57 NUMBER 3 / ISSN 1077-3002  FALL 2023

NUTRIENT CONTROL

Manchester’s holistic approach to
phosphorus compliance

Secondary treatment modifications improve
efficiency and lower costs

LOOP-MBR: a cost-, energy-, and space-
saving cyclical step-feed MBR process with

a uniquely high denitrification rate NEWEA

New England’s stormwater nutrient dilemma WORKING FOR WATER QUALITY




‘uopelodio) Juswdinb3 apisayel €202 ©

‘uopeIodio) Juswdinb3 apisaye] Aq paumo syewspes Jy

WE TAILOR OUR SCREENING EQUIPMENT TO FIT YOUR NEEDS.

All wastewater treatment plants are not alike. That's why plant designers prefer our Raptor® line of screening products,
[...]
marks for swimmability, with the highest grades in Turners
Pond, Crackrock Pond, and Willett Pond.

However, many tributaries, especially those flowing through
the cities and towns with the highest impervious surface
area and populations, have seen water quality worsen in 2022,
reflecting the impact of extreme weather such as drought and
increased precipitation over the last three years.

“Polluted stormwater runoff from streets continues to be a
huge problem, and we are working to educate residents and
upgrade stormwater infrastructure systems to reduce pollu-
tion and prepare for climate change,” said Ian Cooke, executive
director of Neponset River Watershed Association. “We need to
slow the flow of stormwater, replenish the groundwater, and
return clean, filtered water to our rivers.”

NEWEA JOURNAL / FALL 2023 15



E "BLACK & VEATCH a ARmDIS Delivering Innovative Solutions
P e . P throughout the Northeast
Water Resource Management
Protecting our natural
environment and water resources
while powering our world for

future generations

Learn more on www.arcadis.com a

Capital Improvement Plans

Distribution / Storage Solutions

Dam Improvements

{ .

/ Recover.
\ Revitalize.
Reinvent.

Water Supply Plans

Groundwater Development
Vulnerability Assessments

Treatment Plants

PFAS Treatment

Sustainability / Resiliency

Lead Service Line Replacement Plans

Grant Funding / Rate Studies

@tighebond

DOOO

www.tighebond.com

Improving quality of life.

I &1 SOLUTIONS

Ti) SALES

The Blue-White FLEXFLO®

Peristaltic Metering Pump is the |
: premier choice for municipal /
FLEX SEAL UTILITY SEALANT®  IINFI-SHIELD® UNI-BAND water and wastewater treatment.
An aromatic urethane noted for extreme An inexpensive and permanent I

manhole or catch basin. e w

™

toughness, elongation, abrasion method of externally sealing the | L‘ & R B
==
resistance, and longevity. grade adjustment ring area of a ol ’ e
- — =L
3 | | . »
A

i
‘_
[is

AQUA SEAL® GATOR WRAP® MANHOLE INSERT
A dual component Forms a continuous rubber Stop the unwanted
hydrophobic polyure- seal on a manhole joint inflow of rainwater
thane water stop system which prevents water through manhole
designed to stop high and soil from infiltrating covers.

infiltration in precast or  through the manhole, catch
brick lined structures.  basin or concrete pipe joint.

We know water, and we know theéer business

CONTACT US TO LEARN MORE
Sealing Systems, Inc.
9350 County Rd. 19, Loretto, MN 55357
800-478-2054 Fax 763-478-8868
EFALLING SYETERS INE www.ssisealingsystems.com

Statewide Agquastore, Inc.
- Let Aquastore be the only tank you’ll ever need : 6010 Drott Drive
8 ; 5 - A N - ast Syracuse, NY 7
@ 800.225.4616 @ info@tisales.com - Decades of experience el singin

Phone:
® www.tisales.com - Over 1200 tanks Fax:

www. besttank.com

16 NEWEA JOURNAL / FALL 2023 NEWEA JOURNAL / FALL 2023 17



o~
s

WORKING FOR WATER QUALITY

Manchester’s holistic approach to

phosphorus compliance

BRYANNA M. DENIS, PE, Wright-Pierce, Topsham, Maine
JEFFREY R. PINNETTE, PE, Wright-Pierce, Topsham, Maine

FREDERICK J. McNEILL, PE, Environmental Protection Division, Manchester, New Hampshire
ROBERT J. ROBINSON, PE, Environmental Protection Division, Manchester, New Hampshire

ABSTRACT | Manchester, New Hampshire’s wastewater treatment facility has proceeded with a two-phase
approach to meeting an effluent phosphorus discharge limit. The first phase replaced failing aeration
equipment with new, more efficient systems, provided greater operational flexibility and redundancy,
increased the capacity of its secondary system and overall facility, and added a new process to achieve
enhanced biological phosphorus removal (EBPR). The second phase will allow the city to meet the
phosphorus limit by implementing separate waste activated sludge thickening followed by immediate
dewatering to prevent phosphorus release within return flows. The reconfigured solids handling process will
facilitate fermentation within the gravity thickeners to produce volatile fatty acids to further drive the EBPR

process.

KEYWORDS | Manchester, enhanced biological phosphorus removal (EBPR), energy savings, thickening

centrifuge, cake silo

n 2006 Manchester, New Hampshire, reassessed

its wastewater and stormwater infrastructure

to determine future goals and objectives. This

reassessment was required to address more
stringent regulatory requirements, aging and failing
infrastructure, and climate change-induced weather
events. The reassessment led to four master plan
documents focused on the wastewater treatment
facility (WWTF), combined sewer overflows (CSOs),
pump stations, and collection system. These four
documents provided a clear and cohesive vision with
a defined roadmap that would lead the city’s focus,
efforts, and investments in its wastewater infrastruc-
ture for the next 20 years.

Two key planning documents were a 2010 WWTF
Facility Plan and a Revised Long-Term CSO Control
Plan. A driver from the WWTF Facility Plan was an
anticipated discharge phosphorus limit in a future
National Pollutant Discharge Elimination System
(NPDES) permit. Another driver was from the CSO
control plan, which identified the need to increase
peak wet weather flow capacity at the WWTF to
minimize CSO discharges. These two drivers have
resulted in a 12-year, $47.4 million investment at
Manchester's WWTE, including an aeration system

18 NEWEA JOURNAL /FALL 2023

upgrade from 2011 to 2015 and a solids handling train
upgrade from 2018 to 2023. This article will review

both projects that, together, will achieve Manchester’s
long-term goals established in the 2006 reassessment.

BACKGROUND
Manchester, New Hampshire, is the largest city in
New England north of Boston with 115,000 residents,
and its metropolitan area has grown and been
revitalized in the past 30 years. The Manchester
WWTF was constructed in the 1970s in response to
the Clean Water Act and went into operation in 1975
with a capacity of 26 mgd (98 ML/day). The WWTF
was upgraded in 1993 and expanded to 34 mgd
(129 ML/day). Presently, the WWTF treats flow
from the communities of Manchester, Goffstown,
Londonderry, and Bedford (total metro population
of 172,000) and averages 17 to 26 mgd (64 to 98 ML/
day) depending on long-term precipitation. The city’s
385 mi (620 km) collection system includes about
55 percent combined sewers, resulting in high wet
weather flows.

Before the aeration system upgrade, the WWTF's
aeration basins consisted of two parallel trains of
six tanks in series. The activated sludge system was

aerated via 12 two-speed mechanical surface aerators.
Many of the aerators were over 40 years old, unreli-
able, and consistently in need of maintenance and
repair.

The WWTF's peak capacity was 65 mgd (246 ML/
day). This flow was processed by directing a peak
hourly flow of 35 mgd (132 ML/day) through the
secondary system, and the remainder through a
secondary bypass system. From 2008 to 2011, the
facility provided secondary treatment to 89 percent
of the influent flow. The facility previously used
one of its four primary effluent channels to direct
secondary bypass flow to the bypass structure.
During extended high flow events when secondary
bypass flows exceeded 35 mgd (132 ML/day), this
system’s hydraulic limitations caused flow to back
up to the primary clarifiers, resulting in flooding of
the scum troughs and effluent weirs. This was a key
limitation to handling high peak flows.

The aeration system upgrade design began in 2011
and had the following goals:

« Replace the aged and failing aeration system with

a new, more energy-efficient system

« Provide greater operational flexibility and redun-

dancy for the activated sludge process

« Increase secondary system and overall plant

capacity

« Provide enhanced biological phosphorus removal

(EBPR) as a first step toward addressing a phos-
phorus limit

Process modeling indicated that the EBPR level
would not meet the pending effluent phosphorus
permit limit under all conditions due to a combina-
tion of high phosphorus loads from the return flows
and low volatile fatty acids (VFAs) in the secondary
influent. The phosphorus loads in the return flows
were from the gravity thickeners used to co-thicken
primary and secondary solids. Fermentation in
the primary clarifiers to increase VFAs was not
desired because of the potential solids loss when the
secondary bypass would activate. Additional modi-
fications would be needed, including chemical addi-
tion and/or eliminating co-thickening of primary
and secondary sludges.

The city decided to implement a solids train
upgrade that eliminated co-thickening. While
additional goals were achieved by the solids
train upgrade, the main objective was to improve
phosphorus removal to comply with an effluent
phosphorus limit. When the design phase of the
solids train upgrade began in 2018, a separate waste
activated sludge (WAS) thickening operation, using
either rotary drum thickeners or gravity belt thick-
eners, could have been implemented. However, a new
generation of thickening centrifuge was included in
the alternative evaluation and was the most advan-
tageous based on life cycle costs. The WWTF already

MANCHESTER PHOSPHORUS COMPLIANCE

had dewatering centrifuges and was comfortable
with the operation and maintenance considerations.
The solids train upgrade is now in the start-up phase.

AERATION SYSTEM UPGRADE

The $22.4-million aeration system upgrade was
completed in 2015. The improvements included a new
activated sludge process; aeration tank configuration;
aeration system and ancillary equipment; a dedicated
secondary bypass structure; a major electrical upgrade
including transformers, switchgear, and motor control
centers (MCCs); and instrumentation. Photo 1 shows
an aerial view of the WWTF after completion of the
upgrade. The performance has met and sometimes
exceeded expectations. Following is a summary of
the aeration system upgrade.

Merrimack
River

Photo 1
Manchester
WWTF

NEWEA JOURNAL / FALL 2023 19



MANCHESTER PHOSPHORUS COMPLIANCE MANCHESTER PHOSPHORUS COMPLIANCE

[ofofeiofo]o

PRIMARY
CLARIFIER

SECONDARY
CLARIFIER

\l/ AERATION TANK

3-Stage
Anaerobic
Selector

Train 2 \ 1 .
- i Figure 3.
\_... o - - - iy Variation of \l/
. the modified
Figure 1A. Old configuration: two trains of six tanks each Figure 1B. New configuration: four trains of three tanks each Johannesburg RETURN ACTIVATED SLUDGE WAS
process HANDLING
Increased Operational Flexibilty system fluctuate, to prevent under- or over-aerating.
and Redundancy The new aeration system was calculated to reduce eliminated bottlenecks to higher overall peak flows,
Manchester's old aeration process aeration energy usage by about 48 percent. Figure 2 and the facility handles peak flows up to 72 mgd L e e e oman el Mol
is shown in Figure 1A. Typically, the shows the long-term reduction in electrical power use (273 ML/day). As shown in Table 1, the facility has a Before Upgrade Post Upgrade
facility operated with one of thetwo  at the WWTE. history of excellent treatment performance, with 2012 2016-2022
trains of six tanks in series online. single-digit final effluent results for both total
To increase process redundancy and suspended solids (TSS) and carbonaceous BOD Ut E:E)) U=t o)
operational flexibility, both trains 12 (cBOD) before and after the aeration system upgrade. | Raw influent 143 m 185 125
were divided into two trains to make - The updated NPDES permit included a seasonal
four trains of three tanks in series as E 10 mass-based limit of 236 Ib/day (107 kg/day) for Final effluent 5.2 5.0 81 61
shown in Figure 1B. . : total phosphort{s (approximately 0.9 mg/L at Percent removal 96.4% 95.5% 95.6% 95.0%
The new tank configuration E 8 permitted flow) in the plant effluent. As noted,
' . included the following: = process modeling indicated that EBPR alone would
UUSCRAR S IRCUCEUEAN . New secondary bypass structure 2 not consistently achieve the new seasonal total article, “Manchester, New Hampshire retools it aera-
fine bulbIgEERg g S « Four new Palmer-Bowlus flumes < 6 phosphorus (TP) limit of 236 Ib/day (107 kg/day). tion system for the next generation.”
in the aeration influent channels I 4 The BOD:TP ratio in the secondary influent varies,
to induce head loss and split flow 2 but 15:1 is typical with the current solids handling Solids Train Upgrade
equally. system. This is lower than the desired range of 30:1to  The solids train upgrade aimed to reduce the
« Three tanks in series for each train 2 40:1 for EBPR to produce the desired effluent levels. phosphorus in the recycle flows to meet the NPDES
with one anoxic selector tank and Figure 4 shows the monthly average effluent effluent phosphorus limit with EBPR process
two aerated contact tanks 0 2014 2016 2018 2020 2022 phosphorus results from April 2020 through May treatment.
« Two new aeration effluent troughs Figure 2. Total annual electric energy use at 2023; they are typical of the upgraded system and
« 13 percent increased working Manchester WWTF illustrate that the monthly effluent phosphorus limit ~Manchester’s Phosphorus Cycling
capacity in the aeration basins by is not consistently achieved. This was only the first As shown in Figure 5 (next page), primary effluent
raising outlet weirs about 2 ft (0.6 m) Upgraded Activated Sludge Process step, however, in achieving the city’s long-term goal and denitrified RAS enter the three-stage anaerobic
« Automated return activated sludge  The old system provided biological treatment via of NPDES permit compliance via EBPR. A second selector that provides conditions for polyphosphate-
(RAS) flow-splitting with new pinch  a conventional activated sludge process to remove project was required to achieve that goal, so in 2018 accumulating organisms (PAOs) to grow, outcom-
valves and splitter manifold that biochemical oxygen demand (BOD). The new aera- the city initiated the WWTTF solids train upgrade peting other organisms and taking up phosphorus
Bhoto’3, Integralacarcsil allows RAS from any of the three tion tank includes a three-stage anaerobic selector project. in the aerated zones, thereby accomplishing EBPR.
. tior{ i secondary clarifiers to flow to any and a separate RAS denitrifying zone, as shown in For more information about the aeration system PAOs in the mixed liquor are settled in the secondary
aeration train Figure 3 (next page). These zones were incorporated upgrade, see the NEWEA Journal Summer 2017 issue  clarifiers, with a portion wasted to the gravity
The new tank configuration increased redundancy by  into the first tank of each train. The anaerobic
allc?wing t'he WWTE to opt_ar.atve with two, three, or four  selector enhanFes sludge settleabil.i'Fy, which increases 600 s Monthly Average
trains online and the flexibility to reduce the volume  secondary clarify capacity and facility EBPR. kel .
of offline train tankage to 25 percent of the total. The RAS anoxic zone helps drive EBPR by 8 = === Monthly Limit
removing nitrates that would otherwise consume g
Ultra-high-efficiency Aeration System the VFAs essential to EBPR. The RAS denitrifying E
The city selected a fine-bubble diffused aeration zone (anoxic zone) and each stage of the anaerobic 2
system using energy-efficient equipment. The new selector are mixed with separate hyperbolic mixers. D.:c_>
diffusers are the ultra-high-efficiency, urethane Oxidation-reduction potential (ORP) monitoring is =
membrane, small panel-type shown in Photo 2 provided in this zone with feedback to the facility E Figure 4.
and are fed by the integrally geared, single-stage, supervisory control and data acquisition system to ‘ac'; -rl;?c:ilt:lgz\svper::rgis
centrifugal-type aeration blowers shown in Photo 3. enable monitoring of RAS conditions. e effluent—
The four 300 hp (224 kW) blowers are housed in a new The upgrade increased peak secondary system w April 2020

4,300 ft2 (400 m?) blower building,
Dissolved oxygen (DO) control allows automated
aeration adjustments when loadings to the secondary